
SPARE PARTS LIST

K
o

n
g

sk
ild

e
28

00RES-TILL 2800
Field Cultivator



2 3

Narrow Base (3m)

Wide Base (4m)



2 3

Spare part list / 2800 Restil Narrow (3m) Centre Frame Assbly. Date: 2004, 03.                                         
Fig.       Part no.                         Description                                                                                             
                                                                                                                                                                   

1                601232150          2800 Centre Frame Weldment - 3m                                                       
2                601232087          2800 Heavy Front Center Frame Weldment - 3m                                   
3                                             Bolt 5/8" x 6" Gr. 8 Plated                                                                       
4                                             Bolt 5/8" x 5-1/2" Gr. 8 Plated

5                                             Locknut 5/8" - Stover                                                                              
6                                             Washer 5/8"
7                600470047          Hose Clamp, 1/2"                                                                                   
8                600470007          Hose Clamp, 3/8"                                                                                   
9                601232139          2800 Fold Plate Weldment - 3m                                                             
                                              
                                              

Spare part list / 2800 Restil Wide (4m) Centre Section Frame Assembly. Date: 2004, 03.                          
Fig.       Part no.                         Description                                                                                             
                                                                                                                                                                   

1                601232151          2800-4m Centre Frame Weldment                                                         
2                601232104          2800 Heavy Front Center Frame - 4m                                                   
3                                             Bolt 5/8" x 5-1/2" Gr. 8 Plated                                                                 
4                                             Bolt 5/8" x 6" Gr. 8 Plated                                                                       

5                                             Locknut 5/8" - Stover                                                                              
6                                             Washer 5/8"                                                                                            
7                600470047          Hose Clamp, 1/2"                                                                                   
8                600470007          Hose Clamp, 3/8"                                                                                   
9                601232148          2800 4m Fold Plate                                                                                



4 5



4 5

Spare part list / 2800 Restil Self Levelling Linkage Assembly. Date: 2004, 03.                                            
Fig.       Part no.                         Description                                                                                             
                                                                                                                                                                   

1                601232163          2800 HD Pivot Bracket (3m Center)                                                       
2                601232160          Restil Pivot Connector single cylinder                                                    
3                601232067          Centre Wheel link connector 10' (3m) centre (78"  - 1.97m)                  
4                600474551          4 1/2" x 8" Midway Rephasing Cylinder w/stroke control                       

5                601231135          2800 5000lb Wheelarm Assembly                                                         
6                600383119          Pin 1" x 4-3/8" (112mm)                                                                         
7                600383109          Cylinder Base Pin 1" x 3-3/4"                                                                 
8                600383115          Pin 1" x 11-1/2" (291mm)                                                                       

9                601232050          Center Linkage Spacer Bushing                                                            
10              600383117          Ring Cotter Pin 1"                                                                                  
11              601140845          SMV Sign Assembly                                                                               
                          



6 7



6 7

Spare part list / 2800 Restil Self Levelling Linkage Assembly. Date: 2004, 03.                                            
Fig.       Part no.                         Description                                                                                             
                                                                                                                                                                   

1                601232163          Pivot Arm dual cylinders                                                                         
2                601232159          Pivot Connector dual cylinders                                                               
3                601232107          Centre Wheel link connector 13' (4m) centre (117"  - 2.97m)                
4                600474565          3 1/2" x 8" Rephasing Cylinder w/stroke control                                    

5                601231187          2800 8000lb Wheelarm Assembly                                                         
6                600383109          Cylinder Base Pin 1" x 3-3/4"                                                                 
7                600383119          Pin 1" x 4-3/8" (112mm)                                                                         
8                600383115          Pin 1" x 11-1/2" (291mm)                                                                       

9                601232050          Center Linkage Spacer Bushing                                                            
10                                           Bolt 1" x 2-1/2" Gr.8 Plated                                                                    
11                                           Stover Locknut 1"                                                                                   
12              600383117          Ring Cotter Pin 1"                                                                                  
13              601140845          SMV Sign Assembly                                                                               



8 9



8 9

Spare part list / 2800 5000lb Centre Tandem Wheel Assembly. Date: 2004, 03`.                                        
Fig.       Part no.                         Description                                                                                             
                                                                                                                                                                   

1                601232116          2800 Tandem Arm                                                                                  
2                600473002          Hub 5000# - Bearing Kit                                                                         
3                606001186          Hub 5000#                                                                                             
4                600373006          Lug Bolt 9/16"-18                                                                                   

5                601232142          2800 Wheel Arm                                                                                    
6                601231135          2800 Tandem Wheel Assembly (Items 1 to 5)                                        
7                601242224          Pivot Bushing                                                                                         

8                601140846          Tire, Tube & Rim Assembly 950 x 15 - 12 Ply - Centre                          
8A              600473077          Tire 950 x 15 - 12 Ply                                                                             
8B              600473010          Tube 950 x 15                                                                                         
8C             601140089          Rim 15 x 8 x 6 Bolt                                                                                 

9                601231053          Centre Wheel Linkage Adjustable Assembly (Items 10 and 11)            
10              601232082          Centre Wheel Linkage Tube                                                                   
11              601232060          Centre Wheel Linkage Eye Bolt                                                             
12              601232146          Pin Weldment 1" x 2-3/16" (55mm)                                                        

13              600383117          Ring Cotter Pin 1"                                                                                  
14              601232084          Wheel Link Connector Bushing                                                              
15              601232081          Centre Wheel Tower                                                                               
16              600383109          Pin 1" x 3-3/4" (95mm)                                                                           

17                                           Bolt 3/4" x 5-1/2" Gr. 8 Plated                                                                
18                                           Stover Locknut 3/4"                                                                                
19                                           Washer 3/4" Plated                                                                                
20              601232033          Wheel Axle                                                                                             

21                                           Bolt 5/8" x 2" Gr. 8 Plated                                                                       
22                                           Stover Locknut 5/8"                                                                                
23              601233305          Tandem Arm Spindle
24              601232143          Wheel Block

25                                           Bolt 5/8" x 3" Gr. 8 Plated
26                                           Stover Locknut 5/8"
27                                           Bolt 1" x 2-1/2" Gr. 8 Plated
28                                           Stover Locknut 1"
29                                           Bolt 1" x 2" Gr.8 Plated
                                              



10 11



10 11

Spare part list / 2800 8000lb Centre Tandem Wheel Assembly. Date: 2004, 03.                                         
Fig.       Part no.                         Description                                                                                             
                                                                                                                                                                   

1                601232197          2800 Series  8000lb Tandem Arm                                                          
2                600473059          Hub 8000# - Bearing Kit                                                                         
3                600473060          Hub 8000#                                                                                             
4                                             Lug Bolt 5/8"-18                                                                                     

5                601232196          2800 Series 8000lb Wheel Arm                                                             
6                601231187          2800 Series 8000lb Tandem Wheel Assembly (Items 1 to 5)                 
7                601242224          Pivot Bushing                                                                                         

8                600473050          Tire, Tube & Rim Assembly 11L x 15 - 12 Ply  8 Bolt                             
8A              600473049          Tire 11L x 15 - 12 Ply                                                                             
8B               06001299           Tube 11L x 15                                                                                         
8C             601140048          Rim 15 x 8 x 6 Bolt                                                                                 

9                601231201          Heavy Centre Wheel Linkage Adjustable Assembly (Items 10 and 11) 
10              601232198          Centre Wheel Linkage Tube                                                                   
11              601232195          Centre Wheel Linkage Eye Bolt                                                             
12              601232146          Pin Weldment 1" x 2-3/16" (55mm)                                                        

13              600383117          Ring Cotter Pin 1"                                                                                  
14              601232084          Wheel Link Connector Bushing                                                              
15              601232081          Centre Wheel Tower                                                                               
16              600383109          Pin 1" x 3-3/4" (95mm)                                                                           

17                                           Bolt 3/4" x 5-1/2" Gr. 8 Plated                                                                
18                                           Stover Locknut 3/4"                                                                                
19                                           Washer 3/4" Plated                                                                                
20              601232033          Wheel Axle                                                                                             

21                                           Bolt 5/8" x 2" Gr. 8 Plated                                                                       
22                                           Stover Locknut 5/8"                                                                                
23              601232143          Wheel Block
24                                           Bolt 1" x 2-1/2" Gr. 8 Plated

25                                           Stover Locknut 1"
26                                           Bolt 1" x 2" Gr.8 Plated

                                              



12 13



12 13

Spare part list / 2800 Restil 1.0m 16'-5M Wing Frame Assembly. Date: 2004, 03.                                      
Fig.       Part no.                         Description                                                                                             
                                                                                                                                                                   

1                601232124          2800 1.0 (16' - 5M) Wing Frame Weldment                                            
2                601232166          2800 1.0 (16' - 5M) Heavy Front Wing Frame Weldment                       
3                601232140          Rear Hinge Weldment 3M                                                                      
4                601232132          Mid Hinge Plate 3M

5                601232185          Front Hinge Plate 3M
6                                             Bolt 3/4" x 4" Gr 8 Plated
7                601232102          Bolt 3/4" x 6-1/2" Gr.8 Plated
8                                             Bolt 3/4" x 7" Gr.8 Plated                                                                        

9                                             Bolt 3/4" x 5 1/2" Gr.8 Plated                                                                  
10                                           Locknut 3/4" Stover                                                                                
11                                           Locknut 3/4" Stover                                                                                
12              600383118          Washer 3/4" Plated

13              600383117          Hinge Pin Welded
14              600383184          Front Hinge Pin 3M                                                                                
15              600383013          Roll Pin 3/8" x 2-1/2"                                                                              
16              600383109          Cylinder Pin 1" x 3-3/4" (95mm)                                                             

17              600383117          Ring Cotter Pin 1"                                                                                  
18              601231058          Gauge Wheel Mounting Bracket Assembly with U bolts                        
19              601231051          Gauge Wheel Arm Assembly with Turnbuckle and Axle Pin                  
20              600473002          Hub 5000# - Bearing Kit                                                                         

21              606001186          Hub 5000#                                                                                             
22              600373006          Lug Bolt 9/16"-18                                                                                   
23              601232305          Spindle                                                                                                   
24                                           Bolt 1/2" x 3" Gr. 8 Plated                                                                       

25                                           Stover Locknut 1/2"                                                                                
26              601232079          Guage Wheelarm                                                                                   
27              600600248          Turnbuckle Adjuster Assembly (includes clevis pins and clip pins         
28              601232077          Gauge Wheel Mounting Bracket                                                            

29              600383114          Pin 1" x 8-1/2" (216mm)                                                                         
30              600383117          Ring Cotter Pin 1"                                                                                  
31              600373083          U-Bolt 5/8" x 2-1/2" x 3-3/4" Plated
32                                           Washer 5/8" Plated

33                                           Stover Locknut 5/8"
34              601140061          Tire, Tube & Rim Assembly 950 x 15 - 8 Ply - Wing
34A            600473008          Tire 950 x 15 - 8 Ply                                                                               
34B            600473010          Tube 950 x 15                                                                                         
34C           601140089          Rim 15 x 8 x 6 Bolt



14 15



14 15

Spare part list / 2800  Restil Tandem Wheel Wing Frame Assbly. Date: 2004, 03.                                       
Fig.       Part no.                         Description                                                                                             
                                                                                                                                                                   

1                601232167          2800 1.5m (20' - 6M) Heavy Front Wing Frame Weldment                    
                 601232157          2800 2.0m (23' - 7M) Heavy  Front Wing Frame Weldment                   
                 601232158          2800 2.5m (26' - 8M) Heavy  Front Wing Frame Weldment                   
                 601232155          2800 3.0m (30' - 9M) Heavy  Front Wing Frame Weldment                   

2                601232123          2800 1.5m (20' - 6M) Wing Frame Weldment                                         
                 601232122          2800 2.0m (23' - 7M) Wing Frame Weldment                                         
                 601232121          2800 2.5m (26' - 8M) Wing Frame Weldment                                         
                 601232120          2800 3.0m (30' - 9M) Wing Frame Weldment                                         

3                601232141          Rear Hinge Weldment 4M                                                                      
3A              601232141          Rear Hinge Weldment 4M (on Machines with 2 Sets of Fold Cylinders)
4                601232140          Rear Hinge Weldment 3M                                                                      
5                601232149          Front Hinge Plate 4M                                                                             
6                601232132          Front Hinge Plate 3M
7                601232149          Front Hinge Plate 3m

8                                             Bolt 3/4" x 4" Gr. 8 Plated                                                                       
9                                             Bolt 3/4" x 6 1/2" Gr. 8 Plated                                                                 
10                                           Bolt 3/4" x 7" Gr. 8 Plated                                                                       
11                                           Bolt 3/4" x 5 1/2" Gr. 8 Plated                                                                 

12                                           Bolt 5/8" x 5 1/2" Gr. 8 Plated                                                                 
13                                           Bolt 3/4" x 2" Gr. 8 Plated                                                                       
14                                           Stover Locknut 3/4"                                                                                
15                                           Washer 3/4" Plated

16              600383118          Pin 1' x 4-7/8" (123mm) - 4M                                                                  
17              600383122          Wing Lock Pin Assembly with Chain and Lynch Pin - 4M
18                                           Lynch Pin included with item 17
19              600383117          Ring Cotter 1"                                                                                         

20              601232102          Hinge Pin                                                                                                
21              601231191          2800 Restil Wide Center Front Hinge Pin                                              
22              601232184          2800 Restil Narrow Center Front Hinge Pin                                           
23              601383013          Roll Pin 3/8" x 2-1/2"

24                                           Stover Locknut 5/8"                                                                                
25                                           Washer 5/8" Plated
                          

                                                                                                                                                                   
                                                   See Page 16 - 17 for Wing Wheel Linkages & Parts                              
                                                                                                                                                                    



16 17



16 17

Spare part list / 2800 Restil Wing Wheel Linkage Assembly. Date: 2004, 03.                                              
Fig.       Part no.                         Description                                                                                             
                                                                                                                                                                   

1                601231135          Tandem Wheel Arm Assembly                                                               
2                601232033          Wheel Axle Weldment                                                                            
3                601242224          Pivot Bushing                                                                                         
4                601232199          Restil Wing Wheel Tower                                                                        

5                601232144          Wing Wheel Linkage                                                                              
6                600383109          Pin 1" x 3-3/4" (95mm)                                                                           
7                600383117          Ring Cotter Pin 1"                                                                                  
8                601231043          Wing Slider Housing Assembly (Items 9 to 14)                                      

9                601242378          Adjustment Casting 1" ACME                                                                
10              601242342          Adjustment Slider 1" ACME                                                                   
11              601242356          Wheel Adjustment Thread 1" ACME                                                      
12              600383051          Roll Pin 10mm x 40mm                                                                          

13              601232076          Wing Slider Housing                                                                              
14              600383050          Pin 3/8" - Tab Lock                                                                                 
15              600373066          U-Bolt 5/8" x 2-1/2" x 3-3/4" Plated                                                        
16              601019049          U-Bolt 5/8" x 4" x 7-1/4" Plated                                                              

17                                           Washer 5/8 Plated                                                                                  
18                                           Stover Locknut 5/8"                                                                                
19              601383124          Wing Cylinder Pin                                                                                   
20              600383108          Pin 1" x 2-1/4" (55mm)                                                                           

22                                           Bolt 5/8" x 2" Gr. 8 Plated                                                                       
23                                           Carriage Bolt 1/4" x 1" Plated                                                                
24                                           Locknut 1/4"                                                                                           
25              600470047          Hose Clamp 1/2"

26              601232143          Wheel Block
27                                           Bolt 1" x 2-1/2" Gr. 8 Plated
28                                           Stover Locknut 1"
29              601383013          Roll Pin 3/8" x 2-1/2"                                                                              



18 19



18 19

Spare part list / 2800 Restil Disc Gang Mounting Parts. Date: 2004, 03.                                                     
Fig.       Part no.                         Description                                                                                             
                                                                                                                                                                   

1                601232173          Restil 5 Disc Gang Tube                                                                         
                 601232174          Restil 6 Disc Gang Tube
                 601232175          Restil 7 Disc Gang Tube
                 601232200          Restil 8 Disc Gang Tube

2                601232171          Disc Gang Cushion Spring                                                                     
3                601232176          Scraper Blade                                                                                        
4                601232170          Spring Limiter                                                                                         
5                601232203          End Scraper Blade                                                                                 

6                                             Bolt 5/8" x 2"                                                                                           
7                600373093          U-Bolt 5/8" x 2 1/2" x 2 1/4" UNC                                                           
8                                             Bolt 1/2" x 1 3/4"                                                                                     
9                                             Bolt 5/8" x 2 1/2"                                                                                     

10                                           Bolt 3/4" x 2 1/2"                                                                                     
11                                           Locknut 3/4"                                                                                           
12                                           Locknut 5/8"                                                                                           
13              601232176          Restil Gang Bearing top Casing                                                             

14              601232178          Restil Gang Bearing bottom Casting                                                      
15                                           Locknut 1/2"                                                                                           
16              600373096          U-Bolt 5/8" x 6" x 3 3/8"                                                                          
17                                           Washer 5/8 Plated                                                                                  

18                                           Washer 1/2" (as spacer)                                                                         
19              601232177          Restil Disc Adust Mount                                                                         
20              600232172          Restil Disc Adjust Arm                                                                           
21                                           Cylinder (On Hydraulic Adjust, See Pg 33)
                                              Turnbuckle

22                                           Bolt 3/4" x 4" Gr. 8                                                                                  
23              600373066          U-Bolt 5/8" x 2 1/2" x 3 3/4" UNF                                                           

See Pages 20 - 21 for Breakdown of Disc Gang Components



20 21



20 21

Spare part list / 2800 Restil Disc Gang Breakdown  Date: 2004, 03.                                                           
Fig.       Part no.                         Description                                                                                             
                                                                                                                                                                   

1                601149003          Restil 5 Disc Shaft                                                                                  
                 601149004          Restil 6 Disc Shaft
                 601149005          Restil 7 Disc Shaft
                 601149006          Restil 8 Disc Shaft

2                601149068          Coulter Blade                                                                                         
3                601149001          Half Spool Casing                                                                                  
4                601232169          Bearing Mount                                                                                        
5                601149000          Full Spool Casting                                                                                  

6                601149007          End Washer                                                                                            
7                600381026          Bellevue Washer                                                                                    
8                600366017          Slotted Nut 1"                                                                                         
9                600451016          Bearing                                                                                                   
10                                           Cotter Pin 3/8 x 2-1/2"                                                                            

11              601231150          5 Disc 2800 Restil Disc Gang Assembly                                               
                 601231151          6 Disc 2800 Restil Disc Gang Assembly                                               
                 601231152          7 Disc 2800 Restil Disc Gang Assembly                                               
                 601231205          8 Disc 2800 Restil Disc Gang Assembly 
                          



22 23



22 23

Spare part list / 2800 Restil Hitch Extension. Date: 2004, 03.                                                                      
Fig.       Part no.                         Description                                                                                             
                                                                                                                                                                   

1                601232161          Restil Self Levelling Connector                                                              
2                601232164          Restil Hitch Extension Beam                                                                  
3                601232165          Restil Hitch Extension Cross Beam                                                       
4                601232168          Restil Hitch Extension Pull Bracket                                                        

5                601232062          2800 Hitch Pivot Link                                                                             
6                                             Bolt 1-1/4" x 5"                                                                                       
7                                             Bolt 1-1/4" x 4 1/2"                                                                                 
8                                             Bolt 1-1/4" x 4"                                                                                       

9                                             Bolt 1" x 3"                                                                                              
10                                           Locknut 1 1/4"                                                                                        
11                                           Locknut 1"                                                                                              
12              600383121          Pin 1-1/4" x 3-3/4" (95mm)                                                                     

13              601383112          Pin 1" x 6-5/16" (160mm)                                                                       
14              601383116          Pin 1" x 13-7/8" (351mm)                                                                       
15              600383117          Ring Cotter Pin 1"                                                                                  
16              601383013          Roll Pin 3/8" x 2-1/2"                                                                              

All Parts the same for Narrow or Wide Center Machine

See Pages 24 - 25 for Hitch Components



24 25



24 25

Spare part list / 2800 Hitch Assembly. Date: 2004, 03.                                                                                
Fig.       Part no.                         Description                                                                                             
                                                                                                                                                                   

1                601140769          Hitch - Cat 2/3 Combination Double Clevis                                            
2                601232080          2800 Series Hitch Weldment                                                                  
3                601232028          2800 Series Top Link Assembly (Items 4 to 9)                                       
4                601232027          2800 Series Top Link Weldment                                                             

5                601242378          Adjustment Casting - 1" ACME                                                              
6                601242342          Adjustment Slider - 1" ACME                                                                 
7                601242356          Wheel Adjustment - Threaded Weldment - 1" ACME                             
8                600383051          Roll Pin 10mm x 40mm                                                                          

9                600383050          Pin 3/8" Tab Lock                                                                                   
10                                           Bolt 3/4" x 6-1/2 Gr. 8 Plated                                                                  
11                                           Locknut 3/4" Stover                                                                                
12              600383111          Pin 1" x 5-3/4" - 145mm                                                                         

13              600383117          Ring Cotter Pin 1"                                                                                  
14              600383121          Pin 1-1/4" x 3-3/4" - 95mm                                                                     
15              600383013          Roll Pin 3/8" x 2-1/2"                                                                              
16              605030103          Jack 3TM-15-5                                                                                       

17              600461011          A.S.A.E. 20,000# Safety Chain Assembly                                              
18                                           Carriage Bolt 1/4" x 1"                                                                            
19                                           Locknut 1/4"                                                                                           
20              600470047          Hose Clamp 1/2"                                                                                    

21              600470007          Hose Clamp 3/8"
22              601242323          Hose Holder Tower
23                                           Bolt 1/2" x 1-1/2" Gr. 8 Plated
24                                           Locknut 1/2" Stover

25                                           Washer 1-1/4"
26                                           Washer 1"                                                                                               



26 27



26 27

Spare part list / 2800 Wing Cross Brace Date 2004 . 03                                                                              
Fig.       Part no.                         Description                                                                                             
                                                                                                                                                                   

1                601232201          2800 Wing Cross Brace                                                                         
2                                             Bolt 5/8 x 2-3/4" Gr. 8                                                                             
3                                             Locknut 5/8                                                                                             
4                601232202          2800 Wing Cross Brace Backing Plate                                                  
5                600355006          Bolt 3/4" x 8"                                                                                           
6                                             Locknut 3/4"                                                                                           

Cross Brace Used on 2.5m (8') and 3m (10') wings only



28 29



28 29

Spare part list / 2800 Restil Single Point Components. Date: 2004, 03.                                                      
Fig.       Part no.                         Description                                                                                             
                                                                                                                                                                   

1                601232192          2800 Single Point Mount Weldment                                                       
2                601140548          Trigger Bar                                                                                              
3                601140542          Slide Plate for Single Point Hydraulics                                                   
4                601140566          Clamp Plate                                                                                            

5                601232194          2800 Heavy Front Frame Wide Center Single Point Connector
5A              601232214          2800 Restil Narrow Center Single Point Connector
6                601140554          Torque Knobs                                                                                         
7                600361035          Carriage Bolt 3/8" x 1-1/4"                                                                      

8                600373099          U-Bolt 1/2" x 6" x 3"                                                                                
9                                             Bolt  5/16" x 2-1/4"
10                                           5/16" Locknut
11                                           1/2" Locknut

12              601140555          Striker Bolt 3/8" x 3"
13              601140556          Striker Spring
14                                           3/8" locknut

15              600470048          Straight Joiner 1/2" O-Ring x 1/2" JIC 
15A            600470338          1/2" O-Ring Hex Plug 6408-08 (On Narrow Models)
16              600470049          Elbow 1/2" O-ring x 1/2" JIC

17                                           Bolt 3/8" x 1-1/4"
18                                           Locknut 3/8"
19              600470070          Valve for Single Point Hydraulics

20              601231203          2800 Restil Wide Center Single Point Kit
                 601231212          2800 Restil Narrow Center Single Point Kit                                            



30 31



30 31

Spare part list / 2800 Restil Narrow Center (3m) Hydraulics Date: 2004, 03. 
Fig.       Part no.                         Description

1                                             1/2" Hose 1/2" Pipe x 1/2" JIC - 190" all Narrow Center models
2                                             1/2" Hose 1/2" Pipe x 1/2" JIC - 275" (2800-50-16')
                                              1/2" Hose 1/2" Pipe x 1/2" JIC - 390" (2800-60-20') 
                                              1/2" Hose 1/2" Pipe x 1/2" JIC - 410" (2800-70-23') 

3                                             1/2" Hose 1/2" Pipe x 1/2" JIC - 160" All Narrow Center Models 
4                                             1/2" Hose 1/2" JIC x 1/2" JIC - 177" (2800-60-20') 
                                              1/2" Hose 1/2" JIC x 1/2" JIC - 197" (2800-70-23')

5                                             1/2" Hose 1/2" JIC x 1/2" JIC - 315" (2800-60-20')
                                              1/2" Hose 1/2" JIC x 1/2" JIC - 355" (2800-70-23')

6                600470049          Elbow 1/2" O-ring x 1/2" JIC - 90 Degree
7                                             3/8" Hose 1/2" Pipe x 3/8" JIC - 330" (All Folding Models) 
8                                             3/8" Hose 3/8" JIC x 3/8" JIC - 102" 
9                                             3/8" Hose 3/8" JIC x 3/8" JIC -65 " 

10              600470003          Tee 3/8" JIC
11              600470124          Elbow 1/2" O-ring x 3/8 JIC
12                                           3/8" Hose 3/8" JIC x 3/8" JIC -82 "
13                                           3/8" Hose 3/8" JIC x 3/8" JIC -126 "

14              600474502          Cylinder 4 1/2" x 8" Rephasing with Mechanical Stroke Control - Midway
15              600474503          Cylinder 4 1/4" x 8" Rephasing - Midway
16              600474504          Cylinder      4" x 8" Rephasing - Midway
17              600474557          Cylinder 4 x 24 - Midway

18              600474513          Stop Collar 1"
19              606001331          Cylinder Transport Lock
20              601140780          Pin
21              600333011          Hair Pin Clip

22              600470047          Hose Clamp 1/2"
23              600470007          Hose Clamp 3/8
24                                           Carriage Bolt 1/4" x 1"
25                                           Locknut 1/4"

26              600470048          1/2" ORB x 1/2" JIC Joiner
27              600470338          1/2" ORB Plug



32 33



32 33

Spare part list / 2800 Restil Wide Center (4m) Hydraulics. Date: 2004, 03. 
Fig.       Part no.                         Description

1                                             1/2" Hose 1/2" Pipe x 1/2" JIC - 215" all Wide Center models
2                                             1/2" Hose 1/2" Pipe x 1/2" JIC - 242" all Wide Center Models
3                                             1/2" Hose 1/2" JIC x 1/2" JIC - 56" All Wide Center Models
4                                             1/2" Hose 1/2" JIC x 1/2" JIC - 157" All Wide center Models

5                                             1/2" Hose 1/2" JIC x 1/2" JIC - 137" (2800-7m-23')
                                              1/2" Hose 1/2" JIC x 1/2" JIC - 157" (2800-8m-26')
                                              1/2" Hose 1/2" JIC x 1/2" JIC - 177" (2800-9m-29')
                                              1/2" Hose 1/2" JIC x 1/2" JIC - 197" (2800-10m-33')

6                                             1/2" Hose 1/2" JIC x 1/2" JIC - 206" (2800-7m-23')
                                              1/2" Hose 1/2" JIC x 1/2" JIC - 226" (2800-8m-26')
                                              1/2" Hose 1/2" JIC x 1/2" JIC - 246" (2800-9m-29')
                                              1/2" Hose 1/2" JIC x 1/2" JIC - 266" (2800-10m-33')

7                                             1/2" Hose 1/2" JIC x 1/2" JIC - 157" (2800-7m-23')
                                              1/2" Hose 1/2" JIC x 1/2" JIC - 177" (2800-8m-26')
                                              1/2" Hose 1/2" JIC x 1/2" JIC - 197" (2800-9m-29')
                                              1/2" Hose 1/2" JIC x 1/2" JIC - 217" (2800-10m-33')

8                                             3/8" Hose 3/8" Pipe x 3/8" JIC - 330" all Two Fold Cyl Wide Center Models
9                                             3/8" Hose 3/8" JIC x 3/8" JIC - 50"
10                                           3/8" Hose 3/8" JIC x 3/8" JIC - 100"
11                                           3/8" Hose 3/8" Pipe x 3/8" JIC - 255" all Four Fold Cyl Wide Center Models

12                                           3/8" Hose 3/8" JIC x 3/8" JIC - 17" 
13                                           3/8" Hose 3/8" JIC x 3/8" JIC - 65" 
14                                           3/8" Hose 3/8" JIC x 3/8" JIC - 87" 
16              600470341          Elbow 3/8" O-ring x 1/2 JIC

17              600470124          Elbow 1/2" O-ring x 3/8 JIC
18              600470296          Tee 3/8" JIC x 3/8" JIC(FS) x 3/8" JIC (A6602-06)
19              600470295          Tee 3/8" JIC x 3/8" JIC x 1/2" O-Ring (6603 - 6 6 8)

20              600474565          Cylinder 3.5 x 8 Rephasing With Stroke Control - Midway
21              600474566          Cylinder 3.25 x 8 Rephasing - Midway
22              600474557          Cylinder 4 x 24 - Midway
23                                           Carriage Bolt 1/4" x 1"

24                                           Locknut 1/4" 
25              600470007          Hose Clamp 3/8"
26              600470047          Hose Clamp 1/2"
27              606001331          Cylinder Transport Lock

28              601140780          Pin
29              600333011          Hair Pin Clip
30              600474513          Stop Collar 1"
31              600470070          Single Point Hydraulic Valve

32              600470048          Straight Joiner 1/2" O-Ring x 1/2" JIC
33              600470049          Elbow 1/2" O-ring x 1/2 JIC
34              600470125          Cross 1/2" JIC
35              600470003          Tee 3/8" JIC



34 35



34 35

Spare part list / 2800 Restil Hydraulic Disc Adjust. Date: 2004, 03. 
Fig.       Part no.                         Description

1                                             3/8" Hose 1/2" Pipe x 3/8" JIC - 228" All Models

2                                             3/8" Hose 1/2" Pipe x 3/8" JIC - 406" (2800-5m-16' Narrow Center)
                                              3/8" Hose 1/2" Pipe x 3/8" JIC - 433" (2800-6m-20' Narrow Center)
                                              3/8" Hose 1/2" Pipe x 3/8" JIC - 407" (2800-7m-23' Narrow Center)
                                              3/8" Hose 1/2" Pipe x 3/8" JIC - 435"  (2800-7m-23' Wide Center)
                                              3/8" Hose 1/2" Pipe x 3/8" JIC - 435"  (2800-8m-26' Wide Center)
                                              3/8" Hose 1/2" Pipe x 3/8" JIC - 447"  (2800-9m-29' Wide Center)
                                              3/8" Hose 3/8" JIC x 3/8" JIC - 454" (2800-10m-33' Wide Center)

3                                             3/8" Hose 3/8" JIC x 3/8" JIC - 184" (2800-5m-16' Narrow Center)
                                              3/8" Hose 3/8" JIC x 3/8" JIC - 200" (2800-6m-20' Narrow Center)
                                              3/8" Hose 3/8" JIC x 3/8" JIC - 184" (2800-7m-23' Narrow Center)
                                              3/8" Hose 3/8" JIC x 3/8" JIC - 193"  (2800-7m-23' Wide Center)
                                              3/8" Hose 3/8" JIC x 3/8" JIC - 193"  (2800-8m-26' Wide Center)
                                              3/8" Hose 3/8" JIC x 3/8" JIC - 200"  (2800-9m-29' Wide Center)
                                              3/8" Hose 3/8" JIC x 3/8" JIC - 214" (2800-10m-33' Wide Center)

4                                             3/8" Hose 3/8" JIC x 3/8" JIC - 280" (2800-5m-16' Narrow Center)
                                              3/8" Hose 3/8" JIC x 3/8" JIC - 350" (2800-6m-20' Narrow Center)
                                              3/8" Hose 3/8" JIC x 3/8" JIC - 280" (2800-7m-23' Narrow Center)
                                              3/8" Hose 3/8" JIC x 3/8" JIC - 341"  (2800-7m-23' Wide Center)
                                              3/8" Hose 3/8" JIC x 3/8" JIC - 342"  (2800-8m-26' Wide Center)
                                              3/8" Hose 3/8" JIC x 3/8" JIC - 362"  (2800-9m-29' Wide Center)
                                              3/8" Hose 3/8" JIC x 3/8" JIC - 381" (2800-10m-33' Wide Center)

5                600470343          Elbow 3/8" O-ring x 3/8 JIC
6                600474564          Cylinder 3 x 8 Rephasing - Midway
7                600474563          Cylinder 2-3/4" x 8 Rephasing - Midway
8                600474562          Cylinder 2-1/2" x 8 Rephasing - Midway



36 37



36 37

Spare part list / 2800 Cylinders. Date: 2004, 03.                                                                                          
Fig.       Part no.                         Description                                                                                             
                                                                                                                                                                   

1                600474551          4-1/2 X 8 REPHASING CYL W/STROKE CONTROL                           
2                600474555          CYLINDER ROD 4-1/2 x8 RPH                                                             
3                600474518          SEAL KIT  4-1/2 RPH (4A7104)
4                600474554          CLEVIS                                                                                                  
5                600474542          MECHANICAL DEPTH STOP                                                               
6                600474513          CYLINDER STOP COLLAR                                                                  
                                                                                                                                                              
1                600474503          4-1/4 X 8 REPHASING  CYLINDER                                                      
2                600474533          CYLINDER ROD 4-1/4 x 8                                                                    
3                600474517          SEAL KIT  4-1/4 RPH  (4A6103)
4                600474432          CLEVIS                                                                                                  
                                                                                                                                                              
1                600474504          4.00 X 8 REPHASING  CYLINDER                                                       
2                600474529          CYLINDER ROD 4 x 8                                                                           
3                600474461          SEAL KIT  4.0 RPH  (4A5103)
4                600474432          CLEVIS

1                600474565          3-1/2 X 8 REPHASING CYL W/STROKE CONTROL                           
2                                             CYLINDER ROD 3-1/2 x8 RPH                                                             
3                                             SEAL KIT  3-1/2 RPH 
4                                             CLEVIS                                                                                                  
5                                             MECHANICAL DEPTH STOP                                                               
6                600474513          CYLINDER STOP COLLAR 

1                600474566          3-1/4 X 8 REPHASING CYL                                                                  
2                                             CYLINDER ROD 3-1/4 x 8 RPH                                                            
3                                             SEAL KIT  3-1/4 RPH 
4                                             CLEVIS 

1                600474564          3 X 8 REPHASING CYL                                                                        
2                                             CYLINDER ROD 3 x8 RPH                                                                    
3                                             SEAL KIT  3 RPH 
4                                             CLEVIS 

1                600474563          2-3/4 X 8 REPHASING CYL                                                                  
2                                             CYLINDER ROD 2-3/40x8 RPH                                                            
3                                             SEAL KIT  2-3/4 RPH 
4                                             CLEVIS 

1                600474562          2-1/2" X 8 REPHASING CYL                                                                
2                                             CYLINDER ROD 2-1/2 x 8 RPH                                                            
3                                             SEAL KIT  2-1/2" RPH 
4                                             CLEVIS                                                                                                  
                                                                                                                                                              
1                600474557          4.0 X 24 CYLINDER (2001)                                                                   
2                600474558          CYLINDER ROD 4.0 x 24                                                                      
3                600474559          SEAL KIT 4.0 x 24 (5A6104)
4                600474554          CLEVIS                                                                                                  
                                              
                                              All 2800 Restil Cylinders Manufactured by Midway - 2004



38 39

8

9

10

11

12

7

8



38 39

Spare part list / 2800 VTH-L630 &VTH630 Tines. Date: 2004, 03.
Fig.     Part no.                          Description

                               
   1A              101000835          13.3 x 65 VTH-L Coil
   1B              101000836          16.3 x 65 VTH Coil
    2               101000837          VTH Stem 50 x 10
     
    3A              101000838          VTH-L Tine Clamp For 13.3 x 65 Coil
   3B              101000839          VTH Tine Clamp For 16.3 x 65 Coil
    4               600373076          Bolt 5/8" UNF x 1-3/4" Gr.8 Plated
     
    5                600366025          Stover Locknut 5/8" UNF Gr.8 Plated
    6               600373075          Bolt 5/8" UNF x 4" Gr.8 Plated
    7               100323127          M12 x 48 Share Bolt and Nut
    8               101002002          2-3/4" 6mm H.D. Goosefoot Share
     
    9                101002003          4" 6mm Sweep
   10              101002004          4" 8mm H.D. Sweep
   11              101002005          7" 6mm Sweep
   12               101002006          7" 8mm H.D. Sweep

   13               600356105        Bolt 1/2" X 4"  GR. 5 
   14               101000774        Clamp For Vtm 475 - (2 1/2" Tube) 
   15               600366030        Stover Locknut Type C - 1/2" - Unc 
   16               101000725        Vtm 475 Tine



March 2004


